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PACIFIC EAGLE ENTERPRISE CO., LTD
No. 731, Shenzhou Rd. Shengang, Taichung, TATWAN 42948

The following merchandise was submitted and identified by the applicant as:
Product Description: ~ Neoprene-CR, 100%CR
Country of Origin: TAIWAN

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested.: For compliance with Federal Motor Vehicles Safety Standard No.302
Flammability of interior materials.

Test Result: --See following sheet(s)--

Date of Receipt: May 27, 2013

Testing Period: May 27 2013 ~ May 30, 2013

Conclusion: The submitted sample(s)_complies with Federal Motor Vehicle Safety
}SEtdaif[li(ianr)d No. 302 Flammability of interior materials (49 CFR 571.302 10-1-11

Signed for and on behalf of
SGS Taiwan Ltd.

AR e

Stum Su T X
Asst. Manager
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Test Result:

Sample Pass
Char Length After Flame Burn Rate
(mm) (sec.) (mm/min)
1. 0.0 0.0 0.0
2. 0.0 0.0 0.0
3 0.0 0.0 0.0
A. 0.0 0.0 0.0
- A 0.0 0.0 0.0
6 0.0 0.0 0.0

Note: SE/B = Self Extinguish with a burn rate in inches/minute Flame
extinguishes itself before reaching the 38 mm point from
the clamped end of the specimen.

SE/NBR = Self Extinguishing/No Burn Rate. The material stops burning
before it has burned for 60 seconds from the start of timing and
has not burned more than 51 mm inches from the point where
timing was started.

D.N.I. = Does not ignite. The material does not support combustion during
or following the 15 seconds ignition period.

Test Requirements:

The burn rate shall not exceed 102 mm per minute.

— Picture(s) —

Photo A: Appearance of the sample
--- End of Report ---
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